ASSEMBLY INSTRUCTIONS for

HOLLYWOOD RACKS Single Bike Parking Stand
Model PS1
Model PS1 Tools required: 5mm Hex Key (l) — included

Check contents of box prior to assembly
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Parts List /

Part  Description
Upper Frame
Lower Frame
Short legs
Long legs
Rubber feet
1-1/8" bolts
2-3/8” bolts
Washers
Hex Key
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Assembly:
1. Attach the Short legs (C) to the Lower frame (B) using 2ea. 1-1/8” bolts (F) and washers (H).

2. Insert 2ea. 2-3/8" bolts (G) and washers (H) through the dimpled side of the Long legs (D) and
then though the lower frame (B).

3. Place the Upper frame (A) above the bolts (G) and then evenly thread in the bolts and tighten.

4. Rotate rubber feet on legs to compensate for uneven floors.

Tip for use: Place the rear wheel in the stand for the best stability.

Limited One Year Warranty: This product is warranted for a period of one year against defects in
materials and workmanship, effective from the date of purchase to the original purchaser. The
manufacturer will repair or replace any defective parts due to materials or workmanship. The
manufacturer of this product shall not extend the warranty to 1) Any failure or malfunction of the
product do to any modifications to the product; or 2.) Damages not attributable to a defect in materials
or workmanship; or 3.) Damages resulting from improper assembly. Consequential or Incidental
Damages: The manufacturer shall not be liable for any consequential or incidental damages in
connection with the purchase, use or handling of this bike rack. Purchaser’s Rights: Some states do
not allow the exclusion or limitation of consequential or incidental damages and the above limitation
may not apply to you. This warranty gives you specific legal rights and you have other rights, which
vary from state to state.
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